Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 10' Bumper Assemblies
10' Bumper Assemblies Description:

Complete bumper assemblies used after the starter bumper assembly in each run of bumpers.
NOTE: This site is no longer updated with new information.


Components
610 049 075-X 610 049 075-X 10' Bumper Rail RH/LH Replacement Kit.

Includes two 5' sections of rail and U-bracket connector with hardware.
Use for either RH or LH side of lanes.
UPS shippable, truck shipment is no longer required.
049 007 007-x 049 007 007-X 10' Bumper Assembly, LH
049 007 010-x 049 007 010-X 10' Bumper Assembly, RH
049 007 081 049 007 081 Upright Bracket
049 007 148 049 007 148 Pivot Pin, Lower
049 007 042 049 007 042 Nylon Bushing
049 007 075-x 049 007 075-X 10' Rail Only, LH or RH side
NOTE: This part has been replaced by 610 049 075-X Bumper Rail Replacement Kit
049 007 029 049 007 029 U-Bracket
863 050 257 863 050 257 Phillips Pan Head Self Tapping Screw, M5 x 25mm
049 007 025 049 007 025 Self Tapping Screw, #10-32 x 7/8"
872 062 017 872 062 017 Nut, Nylock, M6
919 015 055 919 015 055 E-Clip, M5
049 007 124 049 007 124 M6 x 26mm Philips #3 Shoulder Bolt
049 007 122 049 007 122 Pan Head Shoulder Bolt, M6 x 26mm

NOTE: This screw is now obsolete and has been replaced by part number 049 007 124.
Top | Back | Home